
Injections   

Adrenaline 1mg IM  

Amikacin 500mg/2ml  

Aminophylline IV  

Amiodorone 150mg/3ml IV  

Amoxicillin 1gr IV  

Amoxicillin 500mg IV 

Ampicillin 500mg IV  

Artemether 40mg/ml  

Artemether 80mg/ml  

Artesunate 120mg IV  

Artesunate 60mg IV  

Artemeter 40mg/ml  

Atropine 0.5mg/ml  

Atracurium Besylate10mg/ml  

Betasporin 1MG IV  

Sodium Bicarbonate 8.4%  

Sodium Bicarbonate 8.4%  

Butylscopolamine IV  

Cefazolin 500mg/5ml Inj  

Cefotaxime 1gr IV  

Cefotaxime IV 500 mg 

Ceftriaxone 1gr IV 

Ciprofloxacin 100ml Inj  

Potassium Chloride 15% IV  

Sodium Chloride 0.9% 500ml  

Sodium Chloride 0.9% 500ml  

Dexamethasone IV  

Diclofenac Sodico 75/3ml IV  

Diclofenac Sodico 75mg/ml IV  

Dobutamine IV 50mg/ml  

Furosemide 20mg/2ml IV  

Furosemide IV  

Gentamicin 80mg IV 

Gentamicin 80mg/2ml  

Gentamicin+Dexamethasone Eye Drops 

Calcium Gluconate 1gr/10ml  

Heparin 25000UI 5ml IV  

Hiperbiotico 1000mg 3ml  

Hiperbiotico 500mg 3ml  

Inhixa 40MG  

Levofloxacin 100ml Inj  

Lidocaine 1% 30ml  

Meropenam 1gr IV  

Metamizole Sodico IV 2.5mg/5ml  



Injections   

Metoclopramide 10mg/2ml IV  

Metronidazole injection 

Noradrenaline 2mg/2ml IV  

Omeprazole 40mg IV  

Ondansetron 4mg/ml  

Quinine 250mg/ml  

Ranitidine 50mg/2ml IV  

Magnesium Sulfate 50% IV 

Vancomycin 500mg/10ml IV  

Vibrocil 0.25 mg/ml + 2.5 mg/ml Nasal Drops 

Vibrocil Actilong 0.5mg/ml 10ml Nasal Drops 

Vitamin B12 1gr/2ml IV  

Vitamin B12 2ml IV 

Vitamin C 2ml IV  

Vitamins B1+B6+B12 IV  

 


